1242 LOADER

1242 LOADER
PARTS BOOK

(01) 04-04
651670M92

Ref 0

Page 0



1242 LOADER

ML00432

Page 6

Ref 6



Massey Ferguson

1242 LOADER

651670

FRAME - MAIN FRAME, CATALOG # 9181001
ltem Part Number

1080908M1
1080909M1
1079999M1
1080500M1
1057416M1
1066967M91
1080501M1
1074747M1
375098X1

70912495
354093X1
1080912M1
1080504M1
70921963
705012
355564 X1
7701063
Y705046
375098X1
1077835M1
1073477M1
1077037M1
79021669

Qty Description

STNNNAEBRDNOOOANND L o LN AL WN = —

FRAME ASY, MAIN

CLAMP, 4 TUBE

CLAMP, 2 TUBE

PIN, BUCKET AND LIFT CYLINDER
PIN, BUCKET LEVEL INDICATOR
PIN, UPRIGHT

TUBE ASY, INDICATOR

ROD, INDICATOR

BRACKET, INDICATOR

NUT, 1/2

TIE ASY, CROSS

UPRIGHT ASY, LEFT
UPRIGHT ASY, RIGHT
FITTING, GREASE 5/16 DRIVE
PIN, COTTER, 1/4 X 2

DECAL, MF 1242

RING, INDICATOR RETAINING
CAPSCREW, 1/4 X 2
LOCKWASHER, 1/4

NUT, 1/4

CAPSCREW, 1/2 X 1-1/4
LOCKWASHER, 1/2

NUT, 1/2

PIN ASY, FRAME TO UPRIGHT
GRIP, PIN

PIN, SNAPPER

SEALANT, THREAD LOCK

ML00432
PR: t04d30k31a0001

Page6



1242 LOADER

ML00433

Ref 8 Page 8



Massey Ferguson

1242 LOADER

651670

FRAME - MAIN FRAME, NEWER TYPE, CATALOG # 9181002
ltem Part Number

OCOoONOOBEBWN =

22
23
24
25
26
27

1080908M1
1080909M1
1057416M1
1079999M1
1082205M1
1082204M1

70921914
1081888M1

1077835M1
1073477M1
1082206M1
1080505M91
1080923M91
71515903

70921963
70916622
705012
70921176
704031
Y705046
71511346
1080912M1
1076736M1
71511345

Qty Description

S AN A AR DRN S a0 BRNNNNN S 2 S a O a N D AW
NN

FRAME ASY, MAIN

CLAMP, 4 TUBE

CLAMP, 2 TUBE

PIN, UPRIGHT

PIN, BUCKET AND LIFT CYLINDER
TUBE ASY, INDICATOR

ROD, INDICATOR

CLAMP, INDICATOR TUBE
GROMMET, INDICATOR

UPRIGHT ASY, RIGHT

UPRIGHT ASY, LEFT

PIN ASY, UPRIGHT TO SUBFRAME
GRIP, HANDLE

PIN, SAFETY LOCK

CYLINDER ASY, BUCKET
CYLINDER ASY, LIFT

ZERK, GREASE 1/4-28 9/16-18 37 DEG JMS
TIE ASY, CROSS

CAPSCREW, 1/4 X 2

NUT, 1/4

LOCKWASHER, 1/4

CAPSCREW, 1/2 X 1-1/4

NUT, 1/2

LOCKWASHER, 1/2

DECAL, WARNING SERVICE
DECAL, MF 1242

DECAL, MASSEY FERGUSON
DECAL, DANGER/WARNING

MLO00433
PR: t04d30k31a0002

Page8



1242 LOADER

ML00420

Ref 10 Page 10



Massey Ferguson

1242 LOADER

651670

FRAME - HYDRAULIC LINES & HOSES

ltem Part Number

1080923M91
1080505M91
1052962M91
1052963M91
1052965M91
1052964M91
1052966M91
1052967M91

71511341
1052992M91
1052993M91
1052994M91
1052995M91
1052995M91

Page10

Qty Description

—_ a2 N W2 PR g aaaapNN

CYLINDER ASY, 1-3/4, LIFT

CYLINDER ASY, 1-1/2, BUCKET

LINE ASY., BOTTOM CROSSOVER EXT., 14-1/2

LINE ASY., TOP CROSSOVER EXT., 11-1/2

LINE ASY., TOP BUCKET, 65-3/8

LINE ASY., BOTTOM BUCKET, 65-1/8

LINE ASY., BOTTOM CROSSOVER, 91-1/4

LINE ASY., TOP CROSSOVER, 96-7/8

TEE, HYDRAULIC LINE

HOSE ASY., 3/8 X 13, 9/16-18 37 DEG JFSW X 9/16-18 ORBMS
HOSE ASY., 3/8 X 18, 9/16-18 37 DEG JFSW X 9/16-18 ORBMS
HOSE ASY., 3/8 X 24, 9/16-18 37 DEG JFSW X 9/16-18 ORBMS
HOSE ASY., 3/8 X 18, 9/16-18 37 DEG JMS X 9/16-18 ORBMS
HOSE ASY., 3/8 X 18, 9/16-18 37 DEG JMS X 9/16-18 ORBMS

ML00420
PR: t04d30k31a0003



1242 LOADER

ML00143

Ref 12 Page 12



Massey Ferguson

1242 LOADER

651670

FRAME - HYDRAULIC CYLINDERS
Qty Description

ltem Part Number
1080505M91
1080927M91
373570X1
720106
70923649
1074860M1
70926618
71512066

OCOoONOOBEBWN =

10 1074861M1
11 1065483M1

12 70915794
13 79004047
14 1080930M91
15 70914465

16 837785M91

25 1080923M91
26 1080931M91

27 105810
28 71512067
29 70923664

30 1080933M1
31 1080934M1

32 70923664
33 71512066
34 1080935M1
35 70915794
36 104772WA1
37 1080937M91
38 70912494
39 71512065

>N_L_L_L_L_L_L_LQ)_LN_L_L_LN

>N_\_\_\_\_\_\_\N_\_\_\_\N

CYLINDER ASY, BUCKET, 1-1/2 X 24-3/4
BARREL ASY, CYLINDER

NUT

PISTON

O-RING, PISTON & ROD

HEAD, BARREL

RING PISTON & ROD BACKUP

SEAL, HEAD TO ROD

RING, HEAD TO ROD BACKUP (ORDER ITEM 8)

HEADCAP, BARREL
BALL, HEADCAP NYLON

SETSCREW, BALL RETAIN 1/4 X 1/4 SCKT HD

WIPER, HEADCAP

ROD ASY, CYLINDER
FITTING, CYLINDER GREASE
SEAL KIT, CYLINDER

CYLINDER ASY, LIFT, 1-3/4 X 20-1/8
BARREL, CYLINDER

NUT, ROD

PISTON, CYLINDER

O-RING, PISTON & HEAD

RING, PISTON & HEAD BACKUP
HEAD, BARREL

O-RING, HEAD TO ROD

U-Cup

WIPER, HEAD TO ROD
SETSCREW, SOCKET HEAD, 1/4 X 1/4
RING, HEAD TO ROD RETAINING
ROD ASY, CYLINDER

FITTING, CYLINDER GREASE

SEAL KIT, CYLINDER

ML00143
PR: 8

Page12



1242 LOADER

MLO0225

Page 14

Ref 14




